
Operations Management and Facilities Services

Village of Carol Stream

2017 Annual Operations Report



i

Contents

A Message from Project Manager Dan Hughes   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 1

Executive Summary  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 2

Wastewater Treatment Facility  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 3

Repairs  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 5

WRC Improvements  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 9

Innovations and Technology   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 10

Training  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 12

Certifications, Awards, and Accomplishments  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 13

NPDES Permit  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 14

Solids Handling  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 15

Laboratory   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 16

Maintenance   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 18

Industrial Pretreatment Program   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 20

Safety   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 21

Community Involvement   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 22

Sustainability  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 27

Financial Review  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 28

Summary  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 29

Exhibits

Exhibit 1  Actual Effluent Plant Performance  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 3

Exhibit 2  Facility Removal Efficiency  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 3

Exhibit 3  Influent BOD and TSS Concentrations  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 4

Exhibit 4  Effluent BOD and TSS Concentrations  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 4

Exhibit 5  Biosolids Removed from the Past Three Years   .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 15

Exhibit 6 Maintenance Work Order Activity Summary 2017-2018  .  .  .  .  .  .  .  .  .  .  .  . 18

Exhibit 7  IPP Customers  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 20

Exhibit 8  Natural Gas and Electrical Consumption Comparisons   .  .  .  .  .  .  .  .  .  .  . 27

Exhibit 9  2017-2018 Financial Overview  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  .  . 28

Exhibit 10  Capital Improvement Projects May 2017-April 2018  .  .  .  .  .  .  .  .  .  .  .  .  .  . 28



1

A Message from Project Manager 
Dan Hughes

On December 15, 2017, Jacobs Engineering Group Ltd. completed its acquisition of CH2M.  
Although our company name and ownership changed, our focus on delivering world-class service 
and our emphasis on safety and sustainable business remains. As a new, combined company we bring 
you broader resources and provide innovative and cost-effective solutions, with a continued focus 
and dedication to safety and quality. We are enthusiastic about the future and bringing you the 
best-in-class talent, solutions, technical excellence, and delivery available in our industry. First and 
foremost, we remain dedicated to serving you. You have our firm commitment that we are focused  
on bringing you all the advantages our combination has to offer, serving you well, as we have  
always done. 

Since 1997, the Village of Carol Stream has relied on CH2M, now Jacobs, as your operations partner for wastewater services. We 
have proudly worked side-by-side with the passionate people who make the Village a vibrant place to live and work. This report 
highlights some of the accomplishments of our relationship during the past year, as well as initiatives currently underway and 
planned for 2018.

Carol Stream saw some significant challenges with repairs, capital improvements, local limits, and sewer use ordinance revisions. 
Jacobs is able to address these challenges by responding with numerous company resources, including leading operations and 
maintenance (O&M) specialists, engineers, scientists, and members of our compliance team representing more than 2,000 hours 
of regional and onsite support. 

The Jacobs Carol Stream team would like to convey our appreciation to the Mayor, Board, and other Village officials for their 
support. We understand the importance of being innovative, resourceful, and flexible partners with our clients, to provide the best 
solutions for wastewater and environmental needs. 

We look forward to the opportunity to continue serving the people of Carol Stream. We are committed to the Village of  
Carol Stream and being good corporate citizens contributing to the betterment of our community.

Thank you for your continued support. 

Dan Hughes



2 Carol Stream 2017 Annual Report BI0711181141DEN

Executive Summary

Jacobs is pleased to present the Village of Carol Stream with this 2017 annual report, as an overview of activities 
related to the Village’s wastewater facility. 

Serving Carol Stream since 1997, we take pride in the projects we deliver and are excited about taking the 
wastewater operations into the future. Our goal is to provide you with an overview of daily operations, system 
capabilities improvements, permit compliance, cost containment, and trends as compared with present  
treatment capacities.

Jacobs leadership and dedication to quality service is evident by specific accomplishments found throughout the 
report. We will discuss specific actions we initiated to continue our exemplary service to the Village. Our support 
for the Water Environment Federation (WEF), American Water Works Association (AWWA), Illinois Environmental 
Protection Agency (IEPA), Fox Valley Operators Association (FVOA) and the U.S. Environmental Protection Agency 
(U.S. EPA) further demonstrates our focus on environmental issues in the state of Illinois. 

In 2017, Jacobs worked closely with the Village, design engineers, contractors, and local industries on many 
projects involving the Water Reclamation Center (WRC) and Industrial Pretreatment Program (IPP). Below are 
several examples of this collaboration during the 2017 Capital Improvement Plan (CIP):

The Carol Stream Team: Will King, Eric Weberski, Susan Ruta, Dan Hughes, Andy Liebman, and Andy Warmus.

 ■ Rebuilt clarifier drive units #1 and #2.

 ■ Excavated and installed valve vault at headworks.

 ■ Rehabilitated Hycor units and replaced drive 
sprockets and chains.

 ■ Replaced the flooring in the laboratory and  
painted cabinets.

 ■ Installed new conduit and wiring to screw pump.

 ■ Installed level sensors for sodium hypochlorite and 
sodium bisulfite tanks with hookup to the supervisory 
control and data acquisition (SCADA).

 ■ Implemented improvements at the headworks 
including the installation of a new variable frequency 
drive (VFD), replaced the screw pump motor, rebuilt 
the gearbox, and rebuilt the primary screw  
pump motor.



3

The Carol Stream WRC is a conventional 
activated sludge plant permitted to treat 
6.5 million gallons per day (mgd) average 
daily flow. Staffed 7 days a week, the plant 
is continually monitored 24 hours per day. 
The facility is equipped with an automatic 
dialing alarm (SCADA) system to notify 
plant personnel of any emergencies. From 
May 2017 – April 2018 we operated the 
WRC well below all required parameters; 
85 percent of permitted capacity (mgd),  
28 percent of permitted discharge for 5-day 
biochemical oxygen demand (BOD), and 
18 percent permitted discharge of total 
suspended solids (TSS) (Exhibit 1). 

Our average percentage for removal of TSS 
is 98.6 percent and 98.1 percent for BOD 
(Exhibit 2). 

Wastewater Treatment Facility

Aerial view of the facilities. 

Exhibit 1
Actual Effluent Plant Performance

Parameter Average Limit

Flow (mgd) 5.5 6.5

5-day BOD (mg/L) <2.8 10

TSS (mg/L) <2.2 12

Exhibit 2
Facility Removal Efficiency

80

85

90

95

100

105

May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr

TSS BOD



4 Carol Stream 2017 Annual Report BI0711181141DEN

Wastewater Treatment Facility

Exhibit 3 depicts influent BOD and TSS 
concentrations for 2017-2018.

Exhibit 4 depicts effluent BOD and TSS 
concentrations for permit compliance for 
2017–2018.

Statistical process control procedures were 
established to ensure continuous 
compliance with National Pollutant 
Discharge Elimination System (NPDES) 
permit limitations. The mean cell residence 
time, sludge age, food to microorganism 
ratio, and sludge volume index are tracked 
daily to monitor plant performance. Upper 
and lower control limits have been 
established to provide guidance when 
approaching critical stages in the  
facility’s operation. 

Exhibit 3
Influent BOD and TSS Concentrations

Exhibit 4
Effluent BOD and TSS Concentrations

0

50

100

150

200

250

300

350

400

May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr

BOD mg/l TSS mg/l

BOD mg/l TSS mg/l

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

5

May Jun Jul Aug Sep Oct Nov Dec Jan Feb Mar Apr



5

Repairs
In 2017, the WRC experienced necessary repairs on the following: 

 ■ Repaired the grit tank inductor.

 ■ Rehabilitation of two Hycor units.

 ■ Replaced the primary screw pump VFD and rebuilt the motor  
and gearbox.

 ■ Repaired the aeration basin headers for diffusers.

 ■ Excavated and installed a valve vault.

 ■ Replaced worn sand filter drive sprockets,  
and fabricated slide gates.

 ■ Replaced clarifier wiers and baffles.

Repairing grit tank inductor.

Rehabilitation of the Hycor units. Aeration basin headers for diffusers.



6 Carol Stream 2017 Annual Report BI0711181141DEN

Wastewater Treatment Facility

Primary screw pump repairs, coupling, motor, and gearbox replacement. 



7

Emergency bypass pumping standing by during primary screw pump repairs during rain event.



8 Carol Stream 2017 Annual Report BI0711181141DEN

Valve vault installation at influent drain valve.

Wastewater Treatment Facility



9

WRC Improvements
In 2017, we also completed projects to improve the WRC’s 
appearance. Projects included:

Level sensors installed on sodium hypochlorite and sodium bisulfite 

chemical tanks.

 ■ Installed level sensors for the sodium hypochlorite  
and sodium bisulfite chemical tanks.

 ■ Replaced flooring and painted cabinets in the laboratory. 

 ■ Acquired new signage.

 ■ Removed dead trees onsite.

 ■ Painted the blower building.

 ■ Installed new LED lighting on the exterior of buildings.

 ■ Decommisioned electrical cabinets and obsolete equipment. 

 ■ Removed one Spencer blower.



10 Carol Stream 2017 Annual Report BI0711181141DEN

Innovations and Technology

Wastewater Treatment Facility

 ■ Completed infrared imaging of all electrical panels.

 ■ Implemented newly approved laboratory test methods for fecal coliform and ammonia nitrogen.

 ■ Researched solar energy and electric utility vehicles.

 ■ Worked with NRG Curtailment Solutions on energy cost savings.

 ■ Fitted the generator with a catalytic converter.

New laboratory test methods.

Completing infrared imaging on an electrical panel.

Catalytic converter and controls installed on generator.



11

NRG energy demand curtailment program dashboard information.

The NRG energy demand curtailment program is a voluntary PJM Interconnection program. PJM is a regional 
transmission organization (RTO) that coordinates the movement of wholesale electricity in all or parts of multiple states 
including Illinois. The program compensates end-use customers for reducing their electricity use (load), when requested 
by PJM, during periods of high power prices or when the reliability of the grid is threatened. These customers receive 
payments from PJM members called Curtailment Service Providers. 



12 Carol Stream 2017 Annual Report BI0711181141DEN

Training
Jacobs places a high priority on safety and provides the necessary equipment and training to comply with federal and state 
regulations. This protects project personnel, the general public from injury, Jacobs, and the Village from liability.

Jacobs’ formal training programs increase staff efficiency and levels of expertise. Our program uses individual training plans, 
correspondence courses, on-the-job training, and cross-training, which results in a more versatile staff capable of performing 
a variety of tasks. Accomplishments in 2017 include:

Wastewater Treatment Facility

The team participating in CPR/AED/First Aid training.

 ■ Lock out/tag out training.

 ■ Electrical training.

 ■ Confined space training.

 ■ CPR/AED/First Aid training.

 ■ Increase in certification Wastewater Operator Class IV.

 ■ Fork lift training.

 ■ Welding/metals fabrication training.

 ■ Ethics and quality training.

 ■ Program of sustainability.

 ■ Fall protection.

 ■ Class in basics of motors and drives.

 ■ Vibration analysis training.



13

Certifications, Awards, and Accomplishments
Our hardworking team received the following certifications, awards, and accomplishments:

Dan displays the CSWEA 2018 Treatment Facility Operations Award. Carol Stream received the George W. Burke, Jr. Facility Safety Award.

 ■ Eric Weberski received his Class IV Wastewater Treatment Works 
Operator certificate from the Illinois Environmental Protection 
Agency (IEPA). 

 ■ Dan Hughes was recognized by the Central States Water 
Environment Association (CSWEA) with the 2018 Treatment 
Facility Operations Award. This is given to one operator per year, 
in recognition of outstanding performance of a wastewater 
treatment plant and demonstration of professionalism in the 
performance of their duties.

 ■ The Illinois Water Environment Association (IWEA) presented 
Carol Stream with the 2018 George W. Burke, Jr Facility Safety 
Award in recognition of their excellence in an active and effective 
safety program and safety record.

 ■ Dan Hughes has been active in the DuPage River Salt Creek 